



KUMARAGIRI

SPINNERSS (P) LIMITED

TAMIL NADU

TEST REPORT

CP 60/40 RING SPUN YARN

COUNT		NE 40/1
		SPUN YARN
FIBRE	COTTON	60%
	POLYESTER	40%
ACTUAL COUNT		39.3
C.S.P		2857
C.V % OF COUNT		1.48
C.V % OF STRENGTH		4.80
HAIRINESS		5.11
IMPERFECTION		
U %		12.38
THIN (- 50 %) / KM		21
THICK (+ 50 %) / KM		239
NEPS (+ 200 %) / KM		351
TOTAL		611

Thanking you,

Yours Faithfully,

FOR KUMARAGIRI SPINNERSS PVT LTD.

AUTHORIZED SIGNATORY